



Inspection Certificate

Product : Loctite 55 – 160 m

Batch : 9M49310108

Manufacture Date: 01.08.2019

Expiry Date: 08/2024

Characteristics	Units	Specifications	Result
Appearance	-	Conform to standard	Pass
Coating Rate	g/m	0,54 to 0,74	0,62

Comments:

It is hereby certified that this product has been tested and has been found to meet specification.

The above data represent the results of our quality assessment. They do not free the purchaser from his own quality check nor do they confirm that the product has certain properties or is suitable for a specific application.

(This certificate is created by an electronic system and is valid without a signature).

Date : 24/02/2020